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UF LA A BMATHE GELEE=ER)
Lithium-ion (polymer) rechargeable cell or battery

Certification for Similar Models
No. : QA-AVG4006
Date: 2013/12/09

1. OBEM cell MHEEM, battery(pack) (Z)VRER composition of cell : 2P5S )
2. B4 customer model name : BL1830 Sony model name : LIPW005
3. Bl % %/ customer : Makita Corporation
4. EHrated
JHHE /item H#sME, specification % / remarks
/NFEEJE /nominal voltage 18V
EE R rated capacity 3000mAh
7 MEFEME(Wh) 54Wh
/Watt-hour rating

5. JELIETE R OGRBRES R Similar Model and Test Result
1) RS/ Similar Model (Sony model name) : LIPW002 (18V 3000mAh 54Wh)
2) ABHER Test Result
EEEE 5 A MEE R, Test results of the UN Recommendations on the Transport of Dangerous Goods

EEEE T A NEOHIEEEE (383 UFULEM) | T A MER/ iy K

NO | 5% FIEH test item test results . remarks

Tl | &ETI 2L —3 3> Altitude simulation OK

T2 | BEHE Thermal test OK

T3 | #&H,Vibration OK

T4 | &% /Shock OK

T5 | #L5B%E#5 External short circuit OK

T6 | %2,/ Impact OK

T7 |i&FE,Overcharge OK BB for battery only
T8 | 5l E&E Forced discharge — B IR for cell only

sExFEHE H  Tested Date : 2009/05/13~2009/06/25
W/ Er 26 H / Tested Date for Package : 2011/08/04~2011/08/09

FET A R E A% 3B (Manual of Tests and Criteria Rev5s, Part I, sub-section 38.3)IZHE\
MRLUI-HBRTHDHIEETEHANZLET.

We, Sony Energy Devices Corporation, hereby certify that above results are confirmed in
accordance with the Manual of Tests and Criteria of the UN Recommendations on the Transport of

Dangerous Goods, Rev5, Part III, sub-section 38.3.

3) MRS DTy MNEEKRME (Wh)., BEHZER Ratios for Watt-hour rating, Voltage
ERMEREICH LT, 7y MEEERBEWh)DZED 2 0 %N, ADEBEOHEMA2 0 6LANTH S
ZEEFMALET,

We certify the change of the subject model to the similar model is in Watt-hour rating of less than

20% and the increase in voltage of less than 20%.
LIPW005,/LIPW002 : Lx)LF—& (Wh) tbWatt-hour Ratio=100%.
EJF kb, Voltage Ratio=100%

Koichi Mjyéta
Quality Assurance Department
Sony Energy Devices Corporation

QS-B3407, #3-3, BRET 2012/03/29
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A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = (. Nochange = -—)

Battery Pack Model : LIPW005 Component Cell Model : US18650VT3

Page: 2 of 7

Check item The element which is given influence Presence of
change
Safety parts and mechanica]LA.!e the safety parts and mechanical components of]
components his cell the same as those of the test completion| _
cell?
Cathode material system Is cathode material system of this cell the same as
that of the test completion cell? B
Anode material system [s anode material system of this cell the same as|
that of the test completion cell? B
Electrolyte material system [[s electrolyte material system of this cell the same
as that of the test completion cell? B
Judgment result New Type or not Not new

QS-B3407, #xX-3, WET 2012/03/29
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B : Checklist for Judging New Type Battery or not

Confirmation of presence of change in “The element which is given influence”
(Change = O. Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery.

Battery Pack Model : LIPW005

Test Item (Function) The element which is given influence Pr:ﬁ:ﬁ;i of
T1 : + Crimped part, Gasket (Cell)
Altitude Simulation + Gas Release Vent, Cell Case (Cell)
(Decompression load) + Pack (Plastic) Case _
- Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T2 : « Crimped part, Gasket (Cell)
Thermal Shock « Gas Release Vent, Cell Case (Cell)
(Repetition of high temp.,|- Finished state of Wound Electrodes (Cell)
and low temp.) + Pack (Plastic) Case -
- Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
+ Coating materials
T3 : Vibration - Finished state of Wound Electrodes (Cell)
(Vibration load) + Electric wiring member
+ Electronic Parts on a circuit board -
+ Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock - Wiring Member
(Shock load) + Electronic Parts on a circuit board
+ Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
- Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |+ Over-voltage Protection
(Short current) « Current Control Device
« Safety Device of cell (Cell) N
+ Lead Tab
[T6(Cell) : Impact » Separator (Cell) _
(Crash load) « Insulation State in a cell (Cell)
T7(Pack) : Overcharge + Overcharge Protection
(Charge load) - Thermal Device -
+ Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) a
Judgment result New Type or not Not new

QS-B3407, #%3%-3, WET 2012/03/29
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SONY No: QA-AVG4006
] 3 4 5 3 DATE : 2013/12/09
Test Result of UN Recommendations Part 1 PAGE: 4 of 7 Page
#5E4/Sony Model Name [LIPW002
{# At JL/Cell Model NamgUS18650V1 |t§ﬁJZ/Conﬁguration I 2 P 5 S
HERIBFi/Test Company | Y=—IFT—FT/N\ARX HAR LB ER
{EF/ Address T963-0531 B SR ELTTAMEE SE T4 T1-1 |E&ETel | +81-24-958-3811
HER=/Test Room REMRBRE/FIHARE | HBHRI Test Dates | 2009/5/13 ~ 2009/6/25
1| 58 £ #E/Criterion UN Manual of Tests and Criteria Rev4, Part I, sub-section 38.3
HERZ FF/Test Name T :SEY R b-YaV R Altitude Simulation
o BHI Bofors BB After T [ I
No. Conditions BE/ OCV(V) =§=d OCVIV Mass Loss (%) [Residual OCV (%)| 5 "=
Weight(g) Weight(g) V) * 90%51 £
1 1 #EHo 614.43 20608 | 614.42 20.692 0.00 100.0 N
2 I E/ 614.83 20.693 614.81 20.687 0.00 100.0 N
3 | First cycle, fully 614.44 20.693 614.40 20.687 0.01 100.0 N
4 charged 614.59 20.694 614.58 20.687 0.00 100.0 N
5 | amy{on 614.37 614.33 0.01 N
6 SEeWE/ 614.38 614.36 0.00 N
7 | Firstcycle, fully 614.55 614.53 0.00 N
8 | discharged 614.24 - 614.21 — 0.00 L N
9 | somv1on 614.63 20.700 614.61 20.695 0.00 100.0 N
10 BRE/ 614.46 20.704 614.43 20.698 0.00 100.0 N
11 | After 50 cycles, 614.54 20.704 614.52 20.699 0.00 100.0 N
12 fully charged 614.71 20.707 614.68 20.701 0.00 100.0 N
13| somsom 614.22 614.19 0.00 N
14 TEWE/ 614.23 614.20 0.00 N
15 | After 50 cycles, 614.58 614.53 0.01 N
16 | fully discharged 614.51 614.46 — 0.01 N
S8R % 5/ Test Name T2 RERR Thermal
. i FHEXRI.~Before HER% After | BER E |OCVitER/
ﬁ?— #ij‘ﬂf ’l?:sﬁg“ ge/ g5/ Mass Loss (%) |Residual OCV (%) Ocigf;e/nce
° onditio Weight(e) oCV(V) Weight(g) OocVv(V) * 90%L4 £
1 EY1I0 614.55 20.653 614.40 20.515 0.02 99.3 N
2 ERE 614.94 20.648 614.79 20.512 0.02 99.3 N
3 | fFirst cycle, fully 614.56 20.649 614.38 20.512 0.03 99.3 N
4 charged 614.71 20.651 614.55 20.512 0.03 99.3 N
5 | mmion 614.45 614.30 0.02 N
6| =2m%E 614.47 614.33 002 | —— N
7 | [First cycle, fully 614.64 614.50 0.02 N
8 discharged 614.33 614.18 0.02 — N
9 S0EY44 614.70 20.661 614.56 20.536 0.02 99.4 N
10 EIEE 614.52 20.666 614.38 20.540 0.02 99.4 N
11 | /After 50 cycles, 614.62 20.664 614.48 20.536 0.02 99.4 N
12 fully charged 614.78 20.667 614.64 20.537 0.02 994 N
13 | som#4sh |__614-27 614.15 0.02 N
14| =ewE 614.29 614.17 0.02 N
15 | /After 50 cycles, 614.64 614.48 0.03 N
16 | fully discharged 614.57 614.43 _ 0.02 N

* HERiAAE:Mass Loss{(%)

OEthEE=19 :0.5%LTF

O1g<EBMEE=59: 0.2%LT

W5g<EMEE:0.1% LT

% /Occurrence

BE¥T:R <Rupture>

FN:F <Fire>

% :D <Disassembly>
iRik:L <Leakage> R®7:L:N <No rupture, No fire, No disassembly, No venting, No leakage>

FE8):V <Venting>
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S ONY No : QA-AVG4006
; ) = S o DATE 2013/12/09
Test Result of UN Recommendations Part 2 PAGE: 5 of 7 Page
SRER % Fi/Test Name T3: IRBHAER Vibration
No. Conditions. Weigﬁ () OCV(V) W ei;\t(g) OCV(V) * 90%51E Occurrence
1 EH1I0 614.45 20.512 614.45 20.506 0.00 100.0 N
2 o p A o 614.83 20.509 614.83 20.503 0.00 100.0 N
3 | Firstcycle, fully 614.45 20.509 614.45 20.503 0.00 100.0 N
| 4 charged 614.60 20.509 614.60 20.503 0.00 100.0 N
5 EYA90 614.34 614.34 0.00 N
6 SELME/ 614.36 614.36 0.00 N
7 | Firsteycle, fully 614.53 614.53 0.00 N
8 discharged 614.23 — 614.23 — 0.00 —— N
9 | soms4on 614.62 20.533 614.62 20.533 0.00 100.0 N
10 BREE/ 614.44 20.539 614.44 20.539 0.00 100.0 N
11 | After 50 cycles, 614.53 20.5636 614.53 20.536 0.00 100.0 N
42 | fully charged 614.69 20.535 614.69 20.534 0.00 100.0 N
13 | som#44n 614.20 614.20 0.00 N
14 | szoE/ 614.22 614.22 0.00 N
15 | After 50 cycles, 614.54 614.54 0.00 N
16 | fully discharged 614.48 614.48 _ 0.00 N
SER L i/ Test Name T4 - HEFRER Shock
BE | Y j)l"lkﬁg Eglﬁﬁﬂ/Before Eg;;tgﬁ&/Aﬁer %:ﬁiﬁ; R’Oegxliit?cf(;) RRS
No. | Conditions | \\ St ite) OCVY) | weight(s) OCV(V) . 0mbLL | Occurrence
1 ZEYAI 614.54 20.501 614.54 20.501 0.00 100.0 N
2 HIEE/ 614.93 20.499 614.92 20.499 0.00 100.0 N
3 | Firstcycle, fully 614.52 20.498 614.52 20.498 0.00 100.0 N
4 charged 614.68 20.498 614.67 20.498 0.00 100.0 N
5 AEH190 614.40 614.40 0.00 N
6 S HE/ 614.42 614.42 0.00 N
7 | First cycle, fully 614.60 61460 | _— 0.00 N
8 discharged 614.29 614.29 | 0.00 N
9 S0E4451 614.65 20.534 614.65 20.533 0.00 100.0 N
10 HBEB/ 614.48 20.538 614.48 20.538 0.00 100.0 N
11 | After 50 cycles, 614.62 20.534 614.62 20.534 0.00 100.0 N
12 | fully charged 614.78 20.535 614.78 20.533 0.00 100.0 N
13 | som#44n 614.29 614.28 0.00 N
14 | s=owE/ 614.31 614.31 0.00 N
15 | After 50 cycles, 614.64 614.63 0.00 - N
16 | fully discharged 614.57 614.56 0.00 N
* EEHAE Mass Loss (%) |[OBMBEE<1g :0.5%LUT [Mg<BHEE=5g: 0.2%LLT W5g<EMHE:0.1%LLTF
¥R <Rupture> HM:F <Fire> ®##:D <Disassembly> #4{E&i:V <Venting>
H%/Occurrence Wi L <Leakage> EH7%L:N <No rupture, No fire, No disassembly, No venting, No leakage>
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SONY No: QA-AVG4006
A_ £ & 55 B = 55 DATE : 2013/12/09
Test Result of UN Recommendations Part 3 PAGE: 6 of 7 Page
HERLZ ¥/ Test Name T5: S EPE Rt ER External Short Circuit
&2 | YT ILKEE BRAREZE/ BR
No. Conditions Max. Surface Temperature (°C) 170°C= Occurrence
11 wmyon T60CLUF~ N_
2 T 160°CLLF* N
3 | [First cycle, fully 160°CLLTF* N
4 charged 160°CLL T~ N
5 1 mEHIm 160 CLI T~ N
6 REWE 160°CLLUF* N
7 | (First cycle, fully 160°CLLF* N
8 discharged 160°C Ll't* N
9 | som41sm 160CLL }* N
10 RIE 160°CLLF* N
11 | /after 50 cycles, 160°CLLF* N
12 fully charged 1 60°(_: ];l‘t* N
13 | som44m 160 CZL T~ N
14 =S WE 160°CLLF* N
15 | /After 50 cycles, 160°CELM* N
16 | fully discharged 160°CLI T * N
SLER 4L #F/Test Name T6: =B Impact
g | T ILREE BAFREBE/ SRR SRR ORRELUNICHER - R AL
No. Conditions Max. Surface Temperature (°C) 170°C= Occurrence: No disassembly and no fire within 6 hrs
1 I @4 160CLUF™ N
2 |50%%E (GE)/ 160°CLLF N
3 First cycle, 160°CLLF* N
4 50% charged 160°CLLF* N
5 (wide surface) 160°CLL F* N
6 | m@Esm - -
7 |50%FE (ki) / - -
8 First cycle, - -
9 50% charged - -
10 (narrow surface) - ~
11 S0EH{9 1 GO“CI;[::* N
12 |=erEIEE)/ 160°CLLF* N
13 | After 50cycles, 160°CLLF* N
14 | fully discharged 160°CLLF* N
15 (wide surface) 160°CLL T~ N
16 | som44on - -
17 |seemERmE)/ - -
18 | After 50cycles, - -
19 | fully discharged - -
20 (narrow surface) - —

SRERZ Fi/Test Name T7:BFEE Overcharge
&2 | YT LREE BRFED ARE7AMICHKE - TN 8/
No. Conditions Occurrence: Nodisassembly and no fire within 7 days
1 1 wmEyqon N
2 WHREE N
3 [First cycle, fully N
4 charged N
5 | som444m N
6 HREE N
7 /After 50 cycles, N
8 fully charged N
SR % #i/Test Name T8: MHINE Forced Discharge
% +Not Applicable
385 /Occurrence Bl R <Rupture> HM:F <Fire> #34:D <Disassembly> FHE):V <Venting>

JRiti:L <Leakage> R®7L:N <No rupture, No fire, No disassembly, No venting, No leakage>

* Temperature Measurement by Thermolabel
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No: QA-AVG4006
.J\_@Jﬁ:’:ﬁ% ;Hﬂ ﬂd:% DATE: 2013/12/09
Test Result of UN Recommendations for Package PAGE: 7 of 7 Fage
SRR/ YI—TFI— TSR HRRH DR
est Company _
Eff/ T963-0531 EBRHBUTHMBHSETETI-1 B/ | +51-24-958-3811
ress Tel
RERE/ - SERRARE/ - HBES —1108—
Test Room FOCEEWRTEE (15 Da':es 2011/08/04~201 1/;/09 yrssiale LP—1108—001
BEZ/ HWEAY
Sony Model Name LIPWOOSMKPC(‘J) /Quantity 10 pes
EREL/ Brk/ WaEm/
Cell Model Name US18650VT3 Configuration 2P5S Package Factory SEW
@%’:%%& / 48 11 /Packing Group Number II
Packing Group
<HiE-EE/ E3i/Length(L) 230 /Wide W) B &/Height (H) B & /Gross Weight (kg)
Dimensions and
Gross Weight 420 mm 160 mm 140 mm 7 kg
T EER/Drop Test
SERER DT-100B
HEREH/ EZTec =
Test condition /Drop height 1.2m mﬁﬁﬁ% /Occurrence
e oS EmEKEIZ/ ELLVERLGL/
fvf(ﬁor%(g'r?a)c/h BB 0% T flat on the bottom No Leakage, No damage liable to affect
— XEZEKFEIZ/ ELLVEELL/
drop) 2E1H D% FElER flat on the top No Leakage, No damage liable to affect
2nd T RAM@mEKFEIZ/ ZLULVEBLGL/
:th SEE 0% FHR flat on the long side No Leakage, No damage liable to affect
oa— HERIEZEKFEZ/ ELLVEERLL/
41 B OFE T lBR flat on the short side No Leakage, No damage liable to affect
s a—F—(F) %/ ZLLva|aL/
Sth et SEIE D& THER on a corner No Leakage, No damage liable to affect
XO—F— BRIBRLEBERIT 5 RZERR
" 8 NERBRURDEE. NERBRORLMIDE "
:HI igé/ —t = S+ ft 2 48 #'J E/ AN
A B CHWIANE | L &#&/0K
fEH B iR ER/Stacking Test
AEREH/Test condition No SRERHER /Occurrence
MO BRI B/ o | 1 |[REER EALL/
Equivalent package number stacked up 3m No leakage, No distortion, No
SRR/ e , | m - E AL/
Examination load calculation value g No leakage, No distortion, No
s : wme-wE-EATL/
sAERFT E f/ Weight Load 1 50 ke 3 No leakage, No distortion, No
SFERIEIFEEAH-TITASHEL, AERIE. @
HERAE/ ZEOREMEBESE54H L. RIEZOEMEER HIE/ &1 /0K
Criterion LY., RIZEEDOEEREFREICTSE5% | Judgment =
EHHELTIZELEL,
/ W wanE
Koichi Mlyot A
Quality Assuranc'e Departmen’!; = *ﬁ- / OK
Sony Energy Devices Corporation

QS-B3407, #k=X-6-1,
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